
HJS0810MQL-EX-20210723

HJS0810MQL
NO.
01
02
03
04
05
06
07
08
09
10
11
12
13
14
15
16
17
18
19
21
22
23
24
25

25-00-1
25-00-2
25-00-3
25-00-4
25-00-5
25-00-6
25-01
25-02
25-03
25-04

25-05-1
25-05-2

26
27
28
29
30
31
32
33
34
35
36
37
38
39

NO.
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
88

DESCRIPTION
paper washer 
handle 
cable clamp 
bracket 
pin Ø5×55
pin Ø4×49
springØ0.6×Ø6×15
pin Ø4×10
gear box cover 
screw M4×14
screw M4×28
LED cover
steel wire 
plastic cover 
capacitor 0.33uF
switch 
varibale speed switch 
inductance 
screw M4X10
screw ST4.2X16
torsional spring
transparent guard 
screw M4
reciprocating rod assembly
reciprocating rod 
slide groove 
slide block 
washer Ø12×26×0.5
felt Ø8.5×25×2
seal ring Ø8.2×Ø18×1.8
pin Ø2×8
spring
bush 
torsional spring
locking bush 
blade locking button
washer 
circlip Ø21
press board 
cable sleeve
washer
cable 
coil spring 
carbon brush 
screw ST2.9X8
brush holder
screw M4X22
housing
name plate
stator 

DESCRIPTION
screw ST4.2X60
screw ST4.2X58
wind guide 
bearing bush 
bearing 607Z
rotor 
bearing 60000-2RS
wool ring Ø8×Ø21×1.5
pendulum knob
gear box 
pin 
pin Ø6×28
washer Ø9.2×Ø36.5×0.5
washer Ø6.2×Ø12×0.5
pendulum board 
balance board
needle bearing HK090813
Gear
washer Ø8.2×Ø17×0.8
spring washer Ø8
needle bearing HK061208 
washer Ø6.2×Ø12×1
pin Ø6×18.7
washer Ø5.2×Ø10×0.5
pin Ø5×28
circlip Ø6
steel ball Ø4
spring Ø0.45×Ø3.5×9.5
dust blow knob
pin Ø4.1×20.5
guide wheel Ø8×Ø14×11
blade bracket 
pin Ø4×24.5
criclip 3
needle bearing HK0408
washer Ø4.2×8.5×0.5
screw M4X8
base press board 
screw M4X6
screw M8X2.5
steel base
aluninum base 
disc spring C16
Nut M8X2.5
base locking lever
pin Ø6×16.5
guide ruler
wing knob


